
Sustainable Materials and Technologies 7 (2016) 1–28

Contents lists available at ScienceDirect

Sustainable Materials and Technologies

j ourna l homepage: www.e lsev ie r .com/ locate /susmat

brought to you by COREView metadata, citation and similar papers at core.ac.uk

provided by Elsevier - Publisher Connector 
Materials and membrane technologies for water and energy sustainability
Ngoc Lieu Le, Suzana P. Nunes ⁎
King Abdullah University of Science and Technology, Biological and Environmental Science and Engineering Division, 23955-6900 Thuwal, Saudi Arabia
http://dx.doi.org/10.1016/j.susmat.2016.02.001
2214-9937/© 2016 Elsevier B.V. All rights reserved.
a b s t r a c t
a r t i c l e i n f o
[...]
as a draw solution forwater desalination in 1964 byNeff [50]. Its solution
can produce osmotic pressures greater than 200 atm and can be regener-
ated at 60 °C [49]. Besides ammonia–carbon dioxide, other thermolytic
draw solute such as trimethylamine–carbon dioxide [51] or switchable
polarity solvents [52,53] may also be promising for the FO desalination
of producedwater. However, they are still at early stages of investigation
and the presence of ammonia even in low concentration can be a prob-
lem for some applications.
2.1.2. Desalinated water for agriculture
In the past, direct sources of fresh water were cheap, not justifying

the use of more costly desalinated water in agriculture [54]. However,
desalinated water is becoming more competitive because its cost is
decreasing, while the costs of surface water and groundwater are
elevating. It is now clear that the use of groundwater is not sustainable
and new regulations are expected to mitigate their use compared to
desalinated water. In spite of this evolution, the cost of desalinated
water is still too high for its full usage in irrigation. However, it might
be affordable for intensive horticulture with high-value crops such as
vegetables and flowers grown in greenhouse or coastal areas (where
safe disposal of brines is easier than in inland areas) [54,55]. Moreover,
the high quality of desalinated water can cause less negative impact on
soils and crops as compared to the direct use of brackish water [56].
Other advantages of desalinatedwater for agricultural use are addition-
al and sustainable water resource not depending on the weather
(especially important for drought countries), enhancement in produc-
tivity and quality of agriculture products, less water consumption and
recovery of salty soils [56,57]. Furthermore drinking water quality is
not needed for agriculture. Partial desalination could be enough in
many cases, particularly by choosing salt-resistant crops [58].

According to Desaldata [59], there is an increasing use of desalinated
water in agriculture around the world. Spain contributes to the highest
proportion of desalinated water use in agriculture, where the current
desalination capacity is 1.4 million m3/day and 22% is utilized for agri-
culture. Most of Spanish desalination plants for agriculture employ
brackish water as the feed and are located in coastal areas or within
60 km of the sea. The next country applying high percentage of desali-
nated water for agriculture is Kuwait (13%). Saudi Arabia, despite its
highest production of desalinated water in the world, uses only 0.5%
of its desalination capacity for agriculture. Other countries such as
Chile, China and Australia are also evaluating the feasibility of desalina-
tion technologies to support agricultural water supply.

For agricultural uses, RO is the preferred desalination technology
because of its maturity and its reduced cost [57] compared to thermal
desalination. Both sea and brackishwater are used as the feed. Seawater
has salinity of 35,000 mg/L equivalent with the osmotic pressure of
2800 kPa while brackishwater has low salinity of 1600mg/L equivalent
with the osmotic pressure of 140 kPa [57]. Such data imply a significant-
ly higher hydraulic pressure and hence higher energy consumption
required for RO when applying seawater as the water resource. RO de-
salinated water has reduced amount of calcium and other essential
minerals, as well as a slightly acid pH, which could damage soil struc-
ture [56]. Consequently, this water requires a re-mineralization step
to adjust the mineral ratios. However, the cost of this post-treatment
is virtually negligible as compared to the desalination cost [56]. The
use of nanofiltration for partial desalination is also under consideration
with the advantage of lower hydraulic pressure, delivering water with
higher mineral content than RO. Another concern of desalinated water
for agriculture is its boron concentration because boron is toxic to
different crops even with its low content of 0.3–4 mg/L [60] and it has
high permeability across membranes [56]. To reduce boron content to
an acceptable value, additional treatments such as the use of ion ex-
change resin might be required [56], which increases the capital cost
and operational expense of the desalination plants. In addition, disposal
of the RO retentate stream is challenging for inland desalination plants,
which adds a supplemental cost to water product.
2.1.3. Desalination in mining
Water plays an important role in the mining industry. It is used for

flotation, heap leaching of copper or gold ores, dust suppression, equip-
ment cooling, slurry transport and human needs at mine sites [61].
There are two main water concerns in mining. Firstly, mining requires
a sustainable supply of water becausemines are often located in remote
and arid areas [61]. Secondly, the contamination of the spent mine



Fig. 2. The schematic representation of the SPARRO pilot plant.

4 N.L. Le, S.P. Nunes / Sustainable Materials and Technologies 7 (2016) 1–28
waterwith explosive residues, salts, and acids requires treatment before
it can be recycled or disposed [62].

The main water resource for remote and arid mines is groundwater
and seawater, both of which have high salinity [61]. The salinity of
groundwater in mine sites may exceed 100,000 ppm TDS or even
higher, such as the mines in Western Australia [61]. These water re-
sources alone or blended t with mine water runoff from stockpile,
waste or mine dewatering can be directly used for some processing
steps in mining such as copper leaching, flotation or cooling [63–66].
However, to alleviate negative impacts on local aquifers, protect the
health of miners and to minimize corrosion of underground equipment
in underground mines, desalinated water produced from seawater and
groundwater are preferred [67,68]. RO is the key desalination technolo-
gy used to treat groundwater in many mines to provide potable and
fresh water [61].

On the other hand, spent mine water also requires the desalination
process before recirculation or prior to discharge. Mine waters are
classified into two groups, according to their tendency to form calcium
sulfate scale [62]. The conventional membrane-based desalination
processes such as tubular reverse osmosis (TRO) and electrodialysis
reversal (EDR) have been demonstrated for their technical viability in
desalinating non-scaling mine water in the early 90's decade [62,69].
TRO uses a tubular membrane module. This is the only practical mode
for desalination of feed solutionswith high suspended solids concentra-
tions, such as mine water [69]. EDR is the desalination membrane
process where an electric current is used to migrate dissolved salt ions
through an electrodialysis stack consisting of alternating layers of cat-
ionic and anionic ion exchange membranes. The advantages of EDR
over RO are its lower sensitivity to effluent temperature or pH and
lower capital cost [70]. An EDR pilot plant at Beatrix gold mine in
South Africa achieved 80% salt recovery and recycled 84% water [71].
Table 1
Prices of some metals and rare earth oxides [77,78].

Metal Pricea (US$/kg) Rare earth oxides Prices (US$/kg)b

2011 2015

Sodium 0.13 Lanthanum oxide 20.1 0.6
Magnesium 2.80 Cerium oxide 50.0 1.4
Potassium 0.15 Neodymium oxide 11.6 10.0
Rubidium 79,700 Terbium oxide 48.2 0.9
Caesium 63,000 Dysprosium oxide 4.7 0.5
Germanium 1700 Yttrium oxide 1.8 0.1

a Estimated selling price in 2005 if extracted from RO brine.
b Source: Arafura Resources Limited (2011 and 2015).
Recently, advanced membrane technology such as vacuum membrane
distillation has been studied for mine water desalination [72], using a
hollow-fiber membrane to remove up to 99.9% of TDS from Appin
(New South Wales) mine water. However, its long-term operation has
been not investigated.

For scaling mine water, modified RO processes including seeded RO
(SRO) and the slurry precipitation and recycle reverse osmosis
(SPARRO) technology have been proposed [62,68,73,74]. In SRO, calci-
um sulfate is removed prior to membrane treatment to reducing the
scaling. This CaSO4 removal involves a suspension of seed crystals
added into the feed via recycling ofwaste slurry. Although SROprovided
high salt rejection andwater recovery, its high energy consumption and
poor control of CaSO4 seeds constrained its development. Based on SRO
mechanism, SPARRO was developed and patented by the Chamber of
Mines Research Organization (COMRO) from 1989 to 1993 [74]. The
schematic representation of the SPARRO pilot plant is shown in Fig. 2
and its operational principle can be found elsewhere [74]. It is capable
to produce a high quality produced water at water recovery of around
95%. However, the fouling of quartzitic suspended materials declines
the flux. The capital cost for a 4ml/day SPARRO plant was US$ 1million,
with an estimated operating cost of US$ 0.09/m3 of produced water.

2.1.4. Removal/recovery of heavy metals and rare earth elements (REEs)
Removal/recovery of heavymetals and REEs fromwastewaters con-

tribute towater sustainability in twoways. First, removal of toxicmetals
makes wastewater safe for disposal or reuse [75]. Second, recovery of
expensive metals and especially REEs can save the cost of wastewater
treatment through metal reuse or sale [76]. Table 1 lists the prices of
some heavy metals and REE oxides [77,78]. REE prices have strongly
oscilated in the last decade, depending on demand mining restrictions.
In wastewater, the metals exist in their ions and dissolved salt form.
Conventional treatment technologies for such salts include chemical
precipitation, coagulation, flocculation, floatation, ion exchange,
adsorption and electrochemical processes [79]. Compared to these
Table 2
MBR applications in domestic and municipal wastewater treatment.

Country Size of operation Membrane configuration Ref.

Japan Full-scale ~125 m3/day Plate and frame external [114]
USA Full-scale 9000 m3/day Hollow fiber submerged [113]
The Netherlands Pilot-scale 360–840 m3/day Tubular external [112]
France Pilot-scale 2.4–4.8 m3/day Tubular external [111]
Korea Pilot-scale 48 m3/day Cartridge-disc external [110]
Germany Pilot-scale 6–9 m3/day Hollow fiber submerged [109]

Image of Fig. 2


5N.L. Le, S.P. Nunes / Sustainable Materials and Technologies 7 (2016) 1–28
conventional technologies, membrane processes such as ultrafiltration,
nanofiltration and reserve osmosis have proven their competitiveness
in removal/recovery ofmetals fromwastewater because of their low en-
ergy requirement, small volume of retentate, high selectivity, possibility
of achieving zero discharge, continuous operation and minimal labor
requirement [80–82].

Ultrafiltration (UF) uses a permeable membrane to separate macro-
molecules based on its pore size (5–20 nm) and their molecular weight
(1000–100,000 Da) at low transmembrane pressures. Since the pore
size of UF membranes is much larger than that of dissolved metal ions
in its hydrated ion form or low molecular weight complexes, the
metal ions have to bind with large molecules of surfactants [83–85] or
complex with water-soluble polymers [86–90] to increase their size
before the treatment. The former succeeded to remove 99% of Cd(II),
Cu(II), Ni(II), Pb(II) and Zn(II) from synthetic wastewater while the
latter was able to remove 100% Ni(II), 94% Cu(II) and 100% Cr(III). Al-
though their recovery is high, a post treatment is essential to recover
metal ions and reuse surfactants and water-soluble polymers.

Reverse osmosis (RO) has also commonly been studied for metal re-
covery. It provided high recovery of N 99% for Cu(II), Ni(II), Zn(II) and
As(V) [91–94]. However, it has yet to bewidely applied, mainly because
of its high-pressure operation, tendency for fouling and high energy
consumption. Nanofiltration (NF) is the intermediate membrane pro-
cess between UF and RO. Its pore size is equivalent with the molecular
weight of 200–1000 Da and it operates at pressures of 150–500 psi
(10–34 bar) (lower than that of RO). It allows partial permeation of
monovalent salts such as sodium chloride but rejects bivalent salts.
Since all heavy metals or REEs are bivalent or higher, NF is an effective
process to remove/recover them. NF is now a promising technology to
reject heavymetal ions such as nickel [95], chromium [96,97], cadmium
[98], lead [99], copper [100,101] and arsenic [102,103] from wastewa-
ter. It has benefits from high efficiency of metal removal, ease of
operation, reliability and comparatively low energy consumption as
compared to RO [104]. Membranes with capacity to better separate
specific metals and salts would be an important achievement.

2.2. Wastewater reclamation and reuse

2.2.1. Municipal wastewater
Municipal wastewater refers to sewage, the main wastewater pro-

duced in human daily life's activities, including kitchen sink, shower,
laundry, etc., and flush toilets sewage. Most municipal wastewater
Fig. 3. The schematic representation
contain biodegradable compounds and limited chemicals, which can
be treated using activated sludge systems. Membrane bioreactors
(MBR) integrate either amicrofiltration (MF) or UFmembrane into con-
ventional activated sludge (CAS) reactor to perform the sludge separa-
tion. The MBR process has been introduced in 1960s and enabled to
remove high amount of BOD (biochemical oxygen demand),
TOC (total organic compound) and completely eliminate TSS (total
suspended solid) [105]. Compared to CAS, its product effluent has
auxiliary advantage of low turbidity and SDI value (silt density index,
an index to characterize the fouling potential of suspended solids on
membrane surfaces), which makes it available as the feed water to an
RO system. Lozier et al. [106] reported moderate success of a pilot-
scale study using MBR effluent as feed water for RO. MBR is advancing
rapidly both in R&D and commercial application on around the world.
An example of successful MBR plants was commissioned by The Public
Utilities Board (PUB) of Singapore in December 2006 [107], which pro-
vides valuable information on design and operation of theMBR systems
under tropical environment. The plant consumed an energy of about
0.55 kwh/m3 and needed no intensive chemical cleaning since the
start-up for about 7months. Currently, over 1500MBRs are in operation
around the world in Japan, Europe and North America [108]. Table 2
summarizes their configuration and size of operation [109–114].

Since 2011, CranfieldUniversity (UK) has been developingwaterless
hygienic toilet (the Nano Membrane Toilet, NMT), supported by Bill &
Melinda Gates Foundation for theWater, Sanitation & Hygiene program
[115,116]. This NMT design is an innovative sanitation solution which
can turn human waste into pathogen-free water and encapsulated bri-
quettes for irrigation and fertilizer, respectively. It workswithout exter-
nal energy or water. Fig. 3 shows its schematic representation. In this
toilet, membrane technology plays a key role. A bundle of hollow-fiber
membranes is used to separate loosely bound water (mostly from
urine) through the mechanism of membrane distillation, where water
penetrates through the membrane in the vapor state. A sweep gas is
pumped through the permeate side of the membrane to produce the
vapor pressure difference between the feed and permeate to drive the
water transport [116]. The nanostructure of thefibers rejects pathogens.
Nano-coated beads are subsequently used as a “condenser” to recover
the permeate water with the efficiency of 90%. Since the condensed
water has certain amount of volatile organic compounds (VOCs), it can-
not be stored. Instead, it must be used in the home daily for washing or
irrigation.More details on its operation can be found elsewhere [115]. A
prototype for it is expected to be ready for field testing in January 2016.
of the Nano Membrane Toilet.

Image of Fig. 3


Table 3
MBR applications in industrial wastewater treatment.

Source Country Size of operation Efficiency Ref.